
MultiPro Exploded 
	 View

Rear screw secure display to main board(6)
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ID Part Number Description
1 05-1216 SCREW, #6 X .750
2 10-499 BLOCK, HOLDER, LCD, MULTI PRO
3 47-026 LCD, GRAPHIC, 122 X 32,
4 10-498 HOLDER, LCD, MULTI PRO
5 09-369 CONNECTOR, ZEBRA STRIP,
6 05-1281 SCREW, PHFLHD, #2 X 1/4

ID Part Number Description ID Part Number Description
1 10-497 HOUSING, TOP, OVERMOLDED, * 54-49-007 Complete LI-ION Battery Pack (Not Shown)
2 34-086 GASKET, AUDIBLE ALARM, 13 35-0609 ASSEMBLY, ALK. BATTERY CIRCUIT
3 34-078 GASKET, SENSOR, MULTIVISION * 54-49-106 Complete Alk. Battery Pack (Not Shown)
4 61-068 FILTER, HYDROPHOBIC MEMBRANE, 14 10-511 SUPPORT, BATTERY HOLDER,
5 See Price List Sensors 15 10-500 HOUSING, BOTTOM, OVERMOLDED,
6 35-0633 ASSY, MAIN, SNSR, ALARM BOARDS 16 05-1287 SCREW, THUMB, 4-40 X 1.25,
7 35-0622 ASSEMBLY, ALARM BOARD, 17-036 O-RING, 004 SIZE, BUNA-N
8 21-065 TAPE, COATED VINYL FOAM 1/16 17 55-396 BELT CLIP, MULTIVISION & PHD

22-187 INSULATOR, MAIN BOARD, 18 35-0591 CLIP, CLOTHES, 1
9 05-1118 SCREW, #2 X 1/4, PHPNHD, 19 05-213 WASHER, #4, SPLIT LOCK, SS
10 05-1281 SCREW, PHFLHD, #2 X 1/4 20 05-035 P4 SCREW, PHPNHD, 4-40 X 3/16
11 17-068 GASKET, CONTACT BLOCK, 21 49-026 BATTERY,3V LITHIUM, 48 MAH
12 35-0613 ASSEMBLY, LI-ION BATTERY CKT 22 31-341 OVERLAY, GRAPHIC, MULTI PRO


